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Due to continuing improvements, actual product
may differ slightly from product described herein
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FINISHING MOWER PARTS LIST
PART iJ DESCRIPTION SPECIFICA TION QTY PART # DESCRIPTION SPEClflCATION QTY

I Nut MI8X1.5 3 4'; 8
2 Flal Washer 18 3 33 Loek Nut MI2 5': 8
:3 Blade 3 6': 8
4 Blade Spindie Shaft :3 34 Wheel Yoke 4
S Round End Kcy 8x7x30 :3 :b Loek Pin 4
li Dusl Cap 3 36 Formed Axle 4
'7 13011 M IOx30 17 4' 3j

8 Bearine Holder :3 37 Adjusting Brace 5' 3'"9 Grease Nipple 7 6' 4
38 Slotted Nul M24 I

I1 Benring 6205RS 11 39 Cotter Pin I
12 Flat Washer Lil 7 :10 Main Deck I
l:l Joint Platc 2 -11 I-fair Pin (i

4': 27 ·IL Pin 2
1II 1:lat Washer 10 S': 28 113 Bolt M 12x40 R

6': 29 44 Belt Guard L
4': 27 ,1;) Bolt M8xl5 6

IJ) Loek Washer 10 S': 28 4' 17
6': 29 '16 Chain 5' 24

4': ?7 6' 35
lti Nut MlO S': 28 117 130lt Móx:?5 2

6': 29 ·1,'" Dcflecror 1
17 DOllble Pulley , '19 Chain Rad I
IH Nut M24X 1.5 3 ;:jO Loek NU! M6 .)

I ~J Single Pulley 2 5 ! Flat Washer 8 ti
4' B1372 52 Rcar Brace 2

20 V-Belt 5' B 1575 2 ;'3 front Brace L
6' B 1880 ,1'1 Brace I

21 Main Input Pulley I -r:; Upper Hitch I;),)

n Geurbox Rest I :)(1 Pin 1
2:1 I\djusting Boll MIOx80 I :1{ Flat Washer 12 I
2,'1 Slidinu 1)lalc I ;)1) Loek Washer I:! 1'"2S Flal Washer I [) ·1 ;)~ Nut MI2 :)

26 Loek Washer I[i -I (JO Gearbox Kcy 10x8x38 t
27 Nut MIG ., bi Loek Washer IK .)

"
~t( Geurbox I 4' G
:~9 Safety Guard optional 62 Golt MIOx2:'i 5' 7
:w "TO I 6' s
:ll Bolt M 12x 130 5 ("I Loek Washer g ()). ,
:l~ Whccl (I) 208.'\79 -t b·1 Flat Washer 12 incrcasing ·1
ss Bolt MX.'\I? -t ti(-j Flat Washer I

package Weldrncnt

Boll MXx25 ·1
Flat Washer 8 ·1
Nul M8 ·1

Dolt M 10.'\30 'I
Nut MI2 'I
Screw M 16x45 :1
NUl MlO :3
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